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EMPLOYER: CONTRACTOR:
L) )
6 J2d) s L) 5 G40

‘e

(GARBLT)
Jl 4ylyg
Rate of Spraying (M C 30)
Sampling date: 13/09/2023
Testing date: 13/09/2023 Yo al g
Reporting date: 13/09/2023
IR. NO.:
Test no.: 1 2 3 specs.
wt.befor testing (gm) 1123 1138 1131
wt.after testing (gm) 1401 1412 1405
wt. of. MC 278.0 274.0 274.0 1200 g/m2
Plate area (m? 0.2304 0.2280 0.2280
M.C weight (gm/m?) 1207 1202 1202
Average gm/m? 1203
CONTRACTOR MATERIAL ENG. CONSULTANTAIATERIAL ENG
NAME:  Csrmmn oL |, NAME:

SIGNATURE: SIGNATURE:/




s A8 il [ Lalbas 3y phay Yo Al Saial) Joaadp UB / Lali (3 phay €+ 2SIl CAIAN ()5 g8 oLl -7 Agdas
( FDR) chua i cilia 4943 407 aladiuly cpualaily 43 e cililow belis ‘

&

EMPLOYER: CONTRACTOR :
L) L)
G ) 5 YD) 5 G0 A

(GARBLT) -
JAill &1y
Rate of Spraying (M C 30)
Sampling date: 19/09/2023
Testing date: 19/09/2023 Yo af Aaia
Reporting date: 19/09/2023
IR. NO.:
Test no.: 1 2 3 specs.
wt.befor testing (gm) 1122 1137 1130
wt.after testing (gm) 1401 1412 1405
wt. of. MC 279.0 275.0 275.0 1200 g/m2
Plate area (m?) 0.2304 0.2280 0.2280
M.C weight (gm/m?) 1211 1206 1206 |
|
Average gm/m’ 1208 |
CONTRACTOR MATERIAL ENG. CONSLILTAN}MAﬁAL EN

NAME: <_Q,§\—HC) - NAME: C
SIGNATURE: et SIGNATURE =
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EMPLOYER: CONTRACTOR :
wld) )
G/‘” du) J ij) J O/L'U

(GARBLT) y
Jaul ayl34
Rate of Spraying (M C 30)

Sampling da-te: 08/10/2023

Testing date: 08/10/2023 £ pS gl

Reporting date: 08/10/2023

iR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1125 1138 1130
wt.after testing (gm) 1402 1413 1404
wt. of. MC 277.0 275.0 274.0 1200 g/m2
Plate area (m?) 0.2304 0.2280 0.2280
M.C weight (gm/m?) 1202 1206 1202
Average gm/m’ 1203
CONTRACTOR MATERIAL ENG. CONSULTgMAﬁ?IAL ENG:
SIGNATURE, <S>0 L\~ SIGNATURE—

=
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CONTRACTOR ;

EMPLOYER :

o) )
G I 5 DY 5 B

( GARBLT )

el X, e

B ad) D) Mt gyt
| TEST RESULT
Activity:- Asphalt-Binder Course
HMA Asphalt Content and Gradation Test Report, T 164, T 30)
Sampling date: 15/09/2023
Testing date:  15/09/2023 Location: Yo as ol yg0
Reporting date: 15/09/2023 IR.NO.:
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1522.0
Wt OF SAMPLE AFTER EXTRACTION gm 1454.0
Wt OF ASH gm 3.0
Wt OF TOTAL AGG. gm 1457.0
Wt OF BITUMEN gm 65.0
BITUMEN % 4.46
PG Binder JMF: 4.5 (+1- 0.25)
Mechanlcal Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE | CUMULATIVE| CUMULATIVE JMF TOLERANCE| SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%) | PASSING (%) LOWER| UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 61.0 4.2 95.8 96.4 91.4 100.0 75 100
3/8 4940 33.9 66.1 64.0 59.0 69.0 45 70
NO-4 813.0 65.8 44.2 46.8 42.8 50.8 30 50
NO-8 975.0 66.9 3341 343 31.3 35.0 20 35
NO-30 ' 1224.0 84.0 16.0 15.3 12.3 18.3 5 20
NO-50 1314.0 90.2 9.8 8.5 5.5 1.5 3 12
NO-100 1389.0 95.3 4.7 4.8 3.3 6.3 2 8
NO-200 1416.0 97.2 2.8 3.7 2.2 5.2 0 4
r BT St N Py T
‘ 110.0 1 —— =]
| 100.0 N T T My i i
90.0 ‘
80.0 NN
8 \ \ I
£ 700 NN 2 | I -
| °m x | —4—PASSING (%)
£ 600 N | e\
7] | i —0—8pecs.L.L
| 2 500 \\ \\ i T 1 | Bl ‘
® 400 S e, S b | | ——pocs. U,
| 10 ! = JMF Tolerance(L.L.)
300 S [Sn ‘ [ g | —+— JMF Tol uLy !
| 20.0 | \; ! =1 | oeranca_(_L
| 10.0 ; = P e = ;i
0.0 ! ' = t
1 3/4 3/8 NO-4 NO-8 NO-30 NO-50 NO-100 NO-200
I Sieve Size
| L — — o S i
ST e
Remarks:- AW |

CONTRACTOR MATERIAL ENG.
NAME: e Zol
ol

SIGNATURE:

NAME;
SIGN. =

CONSULTAS TTTERIAL ENG.
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EMPLOYER :
CONTRACTOR :

L) Al
GaN QI 5 L) 5 G WD
{ GARBLT )

D) 20 Moz gy

TEST RESULT

Activity:- Asphalt-Binder Course

HMA Asphalt Content and Gradation Test Report, T 164, T 30)

Sampling date:  20/09/2023 . Source:
Testing date:  20/09/2023 Location: Yo aS yiaia
Reporting date: 20/09/2023 IR.NO.:
[ Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1380.0
Wt OF SAMPLE AFTER EXTRACTION gm 1317.0
[Wt OF ASH gm 3.0
Wt OF TOTAL AGG. gm 1320.0
Wt OF BITUMEN gm 60.0
BITUMEN % 4.55
PG Binder JMF: 4.5 (+1- 0.25)
Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%)| PASSING (%) LOWER| UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 71.0 5.4 94.6 96.4 91.4 100.0 75 100
3/8 458.0 34.7 65.3 64.0 59.0 69.0 45 70
NO-4 751.0 56.9 431 46.8 42.8 50.8 30 50 Y e
NO-8§ 882.0 66.8 33.2 34.3 31.3 35.0 20 35
NO-30 1114.0 84.4 15.6 15.3 12.3 18.3 5 20
NO-50 1195.0 90.5 9.5 8.5 5.5 11.5 3 12
NO-100 1258.0 95.3 4.7 4.8 3.3 6.3 2 8
NO-200 1288.0 97.6 2.4 37 2.2 5.2 0 4
1100 B A o i A e e e e R [
100.0 . t }
90,0 | =\ | o [ 1l
80.0 NN, 1 ' LR
.| \ \ |
2 700 NN ‘ —t I e .
S \\ ] | | | —e—PASSING (%)
c 60.0 L Ly ! ; ; |
ﬁ \\ L ESE, 1 —o—Spacs.LL |
8 50.0 | { \\ \\ &= | | —o—Specs. UL |
40.0 | ~ e g ‘ s |
30,0 | M \ : " ] e | | —e—JMF Tolerance(L.L.)
| 1 |
| — 2 | == JMF Tolerance(U.L.)
::-z i R e
g T
0.0 | Y
1 3/4 318 NO4 NO-8 NO-30 NO-50 NO-100 NO-200
i Sieve Size
Remarks:-

CONTRACT&? MATERIAL ENG. CONS! ANT MATERIAL ENG.

NAME: ) AP {4 NAME: D

SIGNATURE: SIGNA : —
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CONTRACTOR :

by

EMPLOYER :

L) atee®

Gmdd QD) 5 GLE) 5 D

(aAaRBLT )

Al XL

A A ld) A gyt
TEST RESULT
Activity:- Asphalt-Binder Course
HMA Asphalt Content and Gradation Test Report, T 164, T 30)
Sampling date: 01/10/2023 Source:
Testing date: 01/10/2023 Location: feaS iy
Reporting date: 01/10/2023 IR. NO.:
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1436.0
Wt OF SAMPLE AFTER EXTRACTION gm 1370.0
Wt OF ASH am 3.0
Wt OF TOTAL AGG. gm 1373.0
Wt OF BITUMEN gm 63.0
BITUMEN % 4.59
PG Binder JMF: 4.5 (+1- 0.25)
Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE| PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%) | PASSING (%) LOWER | UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 51.0 3.7 96.3 96.4 91.4 100.0 75 100
3/8 497.0 36.2 63.8 64.0 59.0 69.0 45 70
NO-4 780.0 56.8 43.2 46.8 42.8 50.8 30 50
NO-8 923.0 67.2 32.8 34.3 31.3 35.0 20 35
NO-30 1159.0 84.4 15.6 15.3 12.3 18.3 5 20
NO-50 1252.0 91.2 8.8 8.5 55 11.5 3 12
NO-100 1315.0 95.8 4.2 4.8 3.3 6.3 2 8
NO-200 1339.0 97.5 25 3.7 2.2 5.2 0 4
110.0 ‘ , , . |
100.0 . : i
f 90.0 ! |
80.0 NN f — { |
’ NN |
2 700 AN N\ T T ——PASSING =
|2 600 AN ‘ *
% .| \ | | —o=—Specs.L.L
9o 500 Y — ‘ T :
& 40.0 ‘ N \b | | | —o—Specs. UL
30:0 ! : \\?\‘ TR S AR ' ia___ L 3 —— JMF Tolerance(L.L)
20.0 T ¢ S0 3 I0E .:.‘,_,_A.| ! ——JMF Tolemnce(U.L_)g
| | AN B e |
e i AR ——wm |
0.0 | i 1 ;
| 1 3/4 38 NO-4 NO-8 NO-30 NO-50 NO-100 NO-200
| Sieve Size
- |
Remarks:-
CONTRACTOR MATERIAL ENG. CONSULTA| [ATERIAL ENG.
NAME: Bz, L%, NAME:
SIGNATURE: SIGNATU
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EMPLOYER: CONTRACTOR :

) i
G Jud 5 G 5 G0N

(GARBLT)
Jaill 3yl
Rate of Spraying (R C 3000)
Sampling date: 17/09/2025
Testing date: 17/09/2025 Location: Yo as oy
Reporting date: 17/09/2025
IR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1239 1239 1234
wt.after testing (gm) 1332 1331 1327
wt. of. RC 93.0 92.0 93.0 400 g/m2
Plate area (m?) 0.2280 0.2280 0.2280
R.C weight (gm/m?) 408 404 408
Average gm/m? 406
CONTRACTOR MATERIAL ENG. CONSULTANT M IAL ENG.
NAME: < casay Ly NAME:

SIGNATURE: SIGNATU /
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EMPLOYER: CONTRACTOR :

wld) L)
6 i) 5 A 5 (1D

(GARBLT)
Jill 4yl3
Rate of Spraying (R C 3000)
Sampling date: 24/09/2024
Testing date: 24/09/2024 Location: Yo aS fiaia
Reporting date: 24/09/2024
IR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1239 1237 1235
wt.after testing (gm) - 1331 1330 1327
wt. of. RC 92.0 93.0 92.0 400 g/m2
Plate area (m?) 0.2280 0.2280 0.2280
R.C weight (gm/m?) 404 408 404
Average gm/m® 405
CONTRACTOR MATERIAL ENG. CONSWT MATERIAL EN

NAME: ~ NAME:
SIGNATURE" Festg Ll &GNW
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EMPLOYER: CONTRACTOR :

wld) s
68 i) 5 o8 5 g B0 /

(GARBLT)
Jaill 3yl
Rate of Spraying (R C 3000)
Sampling date: 04/10/2023
Testing date: 04/10/2023 Location: &+ a$ glugs
Reporting date: 04/10/2023
IR. NO.:

Test no.: 1 2 3 specs.
wt.befor testing (gm) 1237 1238 1235
wt.after testing (gm) 1330 1330 1327
wt. of. RC 93.0 92.0 92.0 400 g/m2
Plate area (m?) 0.2280 0.2280 0.2280
R.C weight (gm/m?) 408 404 404
Average gm/m? 405

CONTRACTOR MATERIAL ENG. CONSUL&\?\MATERML ENG.
NAME: - NAME: (
S|GNATL§|:S e Lol SIGNATURE .
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CONTRACTOR : EMPLOYER : :
) N eI \
et 6 i)y 6A8) y o b |\
(GARBLT)
A 4y

TEST RESULT

Activity:- Asphalt-WearingCourse

HMA Asphalt Content and Gradation Test Report, T 164, T 30)

Sampling date:  18/09/2023 Source:
Testing date: 18/08/2023 Location: Y0 aS (i 93
Reporting date:  18/09/2023 IR. NO. :
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1319.0
Wt OF SAMPLE AFTER EXTRACTION gm 1251.0
Wt OF ASH gm 5.0
Wt OF TOTAL AGG. gm 1256.0
Wt OF BITUMEN gm 63.0 -
BITUMEN % 5.02
PG Binder JMF: 5.0 (+1- 0.25)
| Mechanical Analysis of Extracted Aggregate (T 30) —I
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm)| RETAINED (%)| PASSING (%) LOWER| UPPER| LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 62.0 4.9 95.1 97.1 921 100.0 80 100
3/8 ) 313.0 24.9 751 71.2 66.2 76.2 60 80
NO-4 573.0 45.6 54.4 571 531 61.1 48 65
NO-8 705.0 56.1 43.9 44.6 41.6 47.6 35 50 £
NO-30 988.0 78.7 21.3 21.8 19.0 24.8 19 30
NO-50 1069.0 85.1 14.9 13.4 13.0 16.4 13 23
NO-100 1154.0 91.9 8.1 8.8 7.3 10.3 7 15
NO-200 1177.0 93.7 6.3 7.5 6.0 8.0 3 8
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TEST RESULT
Activity:- Asphait-WearingCourse
HMA Asphalt Content and Gradation Test Report, T 164, T 30)
Sampling date:  25/09/2023 Source:
Testing date: 25/09/2023 Location: Y2 aS gaie
Reporting date:  25/09/2023 IR. NO. :
Asphalt Content of HWA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1243.0
Wt OF SAMPLE AFTER EXTRACTION gm 1175.0
Wt OF ASH gm 10.0
Wt OF TOTAL AGG. gm 1185.0
Wt OF BITUMEN gm 58.0
BITUMEN % 4.89
PG Binder JMF: 5.0 (+1- 0.25)
| Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm) | RETAINED (%) | PASSING (%) LOWER| UPPER ) LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 12.0 1.0 99.0 97.1 921 100.0 80 100
3/8 301.0 25.4 74.6 71.2 66.2 76.2 60 80
NO-4 515.0 43.5 56.5 571 53.1 61.1 48 65
NO-8 667.0 56.3 43.7 44.6 41.6 47.6 35 50
NO-30 931.0 78.6 214 21.8 19.0 24.8 19 30
NO-50 1005.0 84.8 15.2 13.4 13.0 16.4 13 23
NO-100 1072.0 90.5 9.5 8.8 7.3 10.3 7 15
NO-200 1107.0 93.4 6.6 75 6.0 8.0 3 8
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TEST RESULT
Activity:- Asphalt-WearingCourse
HMA Asphalt Content and Gradation Test Report, T 164, T 30)
Sampling date:  05/10/2023 Source: teaS g
Testing date: 05/10/2023 Location:
Reporting date:  05/10/2023 IR. NO. :
Asphalt Content of HMA by Extraction Method (T 164)
Wt OF SAMPLE BEFORE EXTRACTION gm 1500.2
Wt OF SAMPLE AFTER EXTRACTION gm 1425.0
Wt OF ASH gm 5.0
Wt OF TOTAL AGG. gm 1430.0
Wt OF BITUMEN gm 70.2
BITUMEN % 4.91
PG Binder JMF: 5.0 (+1- 0.26)
| Mechanical Analysis of Extracted Aggregate (T 30)
SIEVE CUMULATIVE| CUMULATIVE| CUMULATIVE JMF TOLERANCE SPECIFICATION
SIZE WEIGHT |PERCENTAGE|PERCENTAGE| JMF
(inch) RETAINED (gm) | RETAINED (%) | PASSING (%) LOWER | UPPER | LOWER UPPER
1 0.0 0.0 100 100.0 100.0 | 100.0 100.0 100
3/4 0.0 0.0 100.0 971 921 100.0 80 100
3/8 400.0 28.0 72,0 71.2 66.2 76.2 60 80
NO-4 615.0 43.0 57.0 57.1 53.1 61.1 48 65
NO-8 820.0 57.3 42.7 44.6 41.6 47.6 35 50
NO-30 1120.0 78.3 21.7 21.8 19.0 24.8 19 30
NO-50 1214.0 84.9 15.1 13.4 13.0 16.4 13 23
NO-100 1290.0 90.2 9.8 8.8 7.3 10.3 7 15
NO-200 1328.0 929 71 7.5 6.0 8.0 3 8
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